
BCS-6 & COS-6
Replacement Parts List

Effective March 6, 2006
(Supersedes All Previous Parts Lists)

The Company reserves the right to make substitutions

in the event that items specified are not available.    www.blodgett.com
ERRORS:  Descriptive and/or typographical errors are subject to correction.



Serial Numbers
Containing...

HK

HR

IM

Example:  021896HR023S

IMPORTANT:  When ordering parts, please provide the model,
 gas type, voltage and serial number of the oven.

The identification plate is located on the left side of the

 control compartment.

TO OBTAIN LITERATURE:
800-331-5842

Fax: 802-860-3755
Email: literature@blodgett.com

or
www.blodgett.com

   2 BCS-6     COS-6

The Blodgett Corporation
44 Lakeside Avenue, Burlington, Vermont, 05401

802-860-3700     800-331-5842     802-860-3732 (fax)
www.blodgett.com



Table of Contents

Control Panel, Door & Exterior   4 -   5

Standard “COS” Control Panel   6 -   7

Digital “COS” Control Panel   8 -   9

Standard “BCS” Control Panel 10 - 11

Door Components 12 - 13

Door Handle Components 14 - 15

Incoming Power Components 16 - 17

Harness & Panel Assembly 18 - 19

Harness & Panel Assy (Pre 1996) 20 - 21

Thermostats 22 - 23

Motor Components 24 - 25

Hot Air Elements, Baffle, Racks 26 - 27

Steam Generator Components 28 - 29

Plumbing Components 30 - 31

Accessories 32 - 33

Body Back & Bottom Options        34

   3 BCS-6     COS-6



Control Panel, Door & Exterior
Components

1

4

5

7

6

8

3

10

9

2

   4 BCS-6     COS-6



Control Panel, Door & Exterior
Components

Ref. No. Description      Qty. Part No.
1 Body top 1 R6088
2 Body side, RH (s/n HK, HR w/RH Hinge) 1 R4610

Body side, RH (s/n HK, HR w/LH Hinge) 1 R4004
Body side, RH (s/n IM) 1 R4610

3 Body side, LH 1 R5154
4 Door assy, RH hinge w/glass (Exploded view pg.  12) 1 R2909

Door assy, RH hinge solid (Exploded view pg.  12) 1 R7069
Door assy, LH hinge w/glass (Exploded View Pg. 12 ) 1 R3792
Door assy, LH hinge solid (Exploded view pg.  12) 1 R7618

5 Handle, door (after s/n 120198)(Exploded view pg. 14) 1 R6313
Handle, door (before s/n 120198) (Exploded view pg. 14) 1 R7833

6 Control panel (Exploded views pg. 6-11) 1 Various
7 Drip pan, RH hinge ovens 1 R2905

Drip pan, LH hinge ovens 1 R3926
8 Panel, access 1 R4873

Guide, access panel 1 R4875
9 Funnel assy, deliming 1 R3012
10 Handle, deliming port 1 R2895

Adapter, hose decalcifying 1 R2998
Cap, decalifying adapter 1 R3011

   5 BCS-6     COS-6



Standard “COS” Control Panel
Components

   6 BCS-6     COS-6

15

16

21

18
22

19

20

17



Standard “COS” Control Panel
Components

Ref. No. Description      Qty. Part No.
Control panel, Std, 60hz w/out meat probe 1 R5181
Control panel, Std, 50hz w/out meat probe 1 R5814
Control panel, Std, 60hz w/meat probe 1 R5247
Control panel, Std, 50hz w/meat probe 1 R5815
Control panel, Std, CE w/meat probe 1 R7774
Harness, control (all panels listed above) 1 R5588

1 Panel assy, standard control 1 R5170
Gasket, control panel 1 R4872

2 Decal, control Std w/o meat probe 1 R5183
Decal, control Std w/meat probe 1 R5210

3 Switch, mode 4 position 1 R4623
Knob and shaft assy, mode switch 1 R8515
Knob and shaft assy, mode switch (s/n’s before 6/15/95) 1 R3656

4 Controller, temperature 150-500 degrees P5 (s/n’s HR) 1 R6407
Thermostat, hot air P5 200-500 degrees (s/n’s HK) 1 R1178
Probe, temp controller (item #4) 1 R6003
Gasket, probe, temp controller (item #4) 1 R3992

5 Washer, flat #10 4 M1820
6 Washer, lock #10 4 R0726
7 Nut, hex #8-32 s/s 4 21145
8 Switch, momentary Flush/Drain 1 R2715
9 Indicator light, clear 3 R0226
10 Indicator light, green Power On 1 R1318
11 Bracket, indicator lamp 1 R2092
12 Knob, temp control & timer 2 16686
13 Bracket, indicator lamp 1 R2091
14 Timer, 120 minute 60hz 1 R2666

Timer, 120 minute 50hz & CE 1 R3942
15 Screw, machine 6-32 x 3/8 2 5805

Nut, keps 4-40 s/s 2 R5481
16 Relay, SPST 240V ice cube 1 R2792

Relay, SPDT, CE 1 R7689
17 Transformer, 208/240V-24V, CE 1 M6899
18 Controller, meat probe 1 R5242

Controller, meat probe, CE 1 R7692
19 Switch, meat probe on/off 1 R4622
20 Panel jack 1 R5219
21 Probe, meat plug-in type 1 R5315
22 Suppressor, arc assy 1 R6988

Harness, meat probe 1 R5218
Harness, meat probe, CE 1 R7805
Wire, thermocouple 20awg 1 R5325
Fuse, 24V, 2 amp, CE 1 R7717
Holder, fuse, 24V CE 1 M3167
Bracket, fuse holder, CE 1 R7715

   7 BCS-6     COS-6



Digital “COS” Control Panel
Components

   8 BCS-6     COS-6

25

22

21

24
23

20

26



Digital “COS” Control Panel
Components

Ref. No. Description      Qty. Part No.
Control Panel, TNT w/o meat probe 1 R5175
Control Panel, TNT w/meat probe 1 R5246
Control Panel, TNT, CE, w/meat probe 1 R7771
Harness, control (all panels listed above) 1 R5565

1 Panel assy, TNT control 1 R7522
Gasket, control panel 1 R4872

2 Decal, control TNT w/o meat probe 1 R7426
3 Clips 4 NLA
4 Controller time & temp (w/knob & touch pads) 1 NLA

Controller retrofit kit (from knob to all pads) 1 R7854
Controller, time & temp (all touch pads) 1 R7403
Sensor, controller 1 R6928

5 Washer, flat #10 6 M1820
6 Washer, lock #10 6 R0726
7 Nut, hex #8-32 s/s 2 21145

Nut, keps 6-32 4 M3367
8 Switch, momentary Flush/Drain 1 R2715
9 Indicator light, clear 2 R0226
10 Indicator light, green Power On 1 R1318
11 Bracket, indicator lamp 1 R2092
12 Spacer, silicone 1 NLA
13 Bodyside, LH s/s (not shown) 1 Various Pg. 3
14 Tie cable, w/adhesive (not shown) 2 M0199
15 Tie, wire (not shown) 1 9067
16 Switch, mode 4 position 1 R4623
17-18 Knob and shaft assy, mode switch 1 R8515
19 Knob, controller time & temp 1 NLA
20 Relay, SPST 240V ice cube 1 R2792

Relay, SPDT, CE 1 R7689
21 Transformer, 208/240V-24V 1 M6899
22 Controller, meat probe 1 R5242

Controller, meat probe CE 1 R7692
Bezel, controller meat probe CE 1 R7527

23 Switch, meat probe on/off 1 R7198
24 Panel jack 1 R5219
25 Probe, meat plug-in type 1 R5315
26 Suppressor, arc assy 1 R6988

Nut, keps 4-40 s/s 2 R5481
Harness, meat probe 1 R5218
Harness, meat probe, CE 1 R7805
Wire, thermocouple 20awg 1 R5325
Fuse, 24V 2 amp, CE 1 R7717
Holder, fuse 24 V, CE 1 M3167
Bracket, fuse holder, CE 1 R7715

   9 BCS-6     COS-6



Standard “BCS” Control Panel
Components

   10 BCS-6     COS-6

8

7

5

11

6

10

14

12

9

2

4

1

13

3

4

15

16



Standard “BCS” Control Panel
Components

   11 BCS-6     COS-6

Ref. No. Description      Qty. Part No.
Control panel, Std, 60hz, w/out meat probe 1 R5935
Control panel, Std, 50hz, w/out meat probe 1 R6034
Harness, control (both  panels listed above) 1 R5931
Control panel, Std, 60hz, w/out meat probe, OCB 1 R7070
Harness, control, OCB 1 R7073

1 Panel assy, standard control 1 R5170
Panel assy, OCB 1 R7553
Gasket, control panel 1 R4872

2 Decal, control Std w/o meat probe 1 R5574
3 Decal, control OCB 1 R7057
4 Switch, mode 2 position 1 R4622
5 Switch, push button, green, OCB 1 R7477

Contact block, push button switch, OCB 1 R7476
6 Screw, machine 6-32 x 3/8 2 5805
7 Washer, flat #10 4 M1820
8 Washer, lock #10 4 R0726
9 Nut, hex #8-32 s/s 4 21145

Nut, keps 6-32 2 M3367
10 Switch, momentary Flush/Drain 1 R2715
11 Indicator light, clear 1 R0226
12 Indicator light, green Power On 1 R1318
13 Bracket, indicator lamp 1 R2092
14 Knob, timer 1 16686
15 Timer, 120 minute 60hz 1 R2666

Timer, 120 minute 50hz 1 R3942
16 Relay, DPST 204/240V 25amp, OCB 2 31558



Door Components
   12 BCS-6     COS-6

1

21

22

23

28

29
27

24

26

3

176

5

11
7

10

8

13

12
16

9 5

19

20

2
13

4

18

25



Door Components
Ref. No. Description      Qty. Part No.

   13 BCS-6     COS-6

1 Door assy, RH hinge w/glass 1 R2909
Door assy, RH hinge solid 1 R7069
Door assy, LH hinge w/glass 1 R3792
Door assy, LH hinge solid 1 R7618

2 Door front assy, welded s/s 1 NLA Separately
3 Frame assy, door 1 NLA Separately
4 Support, door 1 NLA Separately
5 Gasket, window (per foot) 10 R2105
6 Window, door 13” x 14” 1 R5799
7 Door back, s/s 1 NLA Separately
8 Trim assy, window 1 NLA Separately
9 Trim, door side 1 NLA Separately
10 Trim, door side 1 NLA Separately
11 Trim, door top 1 NLA Separately
12 Trim, door bottom 1 NLA Separately
13 Rivet, monobolt 1/8 dia. x 3/8 long s/s 24 R0759
14 Rivet, pop 1/8 dia. x 1/4 long s/s 11 R1278
15 Sealant, silicone rubber (RTV) As required R0210
16 Insert, 1/4-20 UNC 1 R0391
17 Support, door 1 NLA Separately
18 Support, door top 1 NLA Separately
19 Support, door bottom 1 NLA Separately
20 Fastener, 1/4-20 UNC rivnut s/s 3 R7822

Nut, speed (not shown) 2 R2160
Loctite (not shown) As required R0808
Nameplate, Blodgett 7-3/4 (not shown) 1 16469
Insulation, 1” x 2” wide (not shown) R2084
Insulation, 1” x 3” wide (not shown) R2085
Bumper, rubber (not shown) 2 R1287
Gasket, door perimeter (not shown) 1 R3013
Plate, mounting gasket, horiz. 2 R3047
Plate, mounting gasket, vert. 2 R3048
Washer, door height adjustment 1 R2292

21 Bracket, hinge top 1 R2822
22 Bracket, hinge bottom 1 R2821

Hardware kit, door hinge (contains parts below) 2 R3658
23 Pin, hinge 2 R3397

Spring, door hinge pin 1 R0047
Spacer, door screw 1 R2356
Washer, lock 1/4 1 R2357
Screw, machine 10-24 x 3/4 s/s 1 19775

24 Switch, micro door 1 R2818
Harness, door switch (not shown) 1 R2385
Grommet, door switch 1 4068

25 Switch, door proximity, CE 1 31485
Plate assy, switch, CE (not shown) 1 R7802
Cup, magnet, door switch, CE (not shown) 1 R7753
Magnet, door switch, CE (not shown) 1 R7808

26 Pin, door switch, RH hinge 1 R2844
27 Pin, door switch, LH hinge 1 R3717
28 Holder, door trough, RH hinge 1 R3089

Holder, door trough, LH hinge 1 R3814
29 Trough assy, door drip, RH hinge 1 R2080

Trough assy, door drip, LH hinge 1 R3675



Door Handle Components
   14 BCS-6     COS-6

1

6

3
8

4

5

2

75

9

6



Door Handle Components
Ref. No. Description      Qty. Part No.

   15 BCS-6     COS-6

1 Handle assy, door (s/n’s after 120198) 1 R6313
Handle retrofit, door (s/n’s before 120198) 1 R7833
Screw, door handle (s/n’s after 120198) 3 R6314
Screw, door handle (s/n’s before 120198) 3 R1286
Plate, door handle (s/n’s after 120198) 1 R7830
Plate, shim handle (s/n’s before 120198) 1 R1452
Reattachment kit, handle (s/n’s before 120198) 1 R2369

2 Catch assy, door (comprised of parts below) 1 R2296
3 Latch, door s/s 1 R2780
4 Catch, door s/s 1 R2781
5 Washer, flat #10 3 M1820
6 Washer, lock #10 3 R0726
7 Screw, machine 10-32 x 3/8 s/s head 1 R2825
8 Screw, machine M5 x 8-16 s/s head (s/n’s prior to ‘92) 2 R0031
9 Screw, machine 10-24 x 3/4 s/s head (s/n’s after ‘92)2 19775

Name plate, Blodgett 1 16469
Name plate, Market Forge 1 R4811



Incoming Power Components
   16 BCS-6     COS-6

1 2

3

4

5

6



Incoming Power Components
Ref. No. Description      Qty. Part No.

   17 BCS-6     COS-6

1 Block, terminal power 208/240V 1ph 50/60hz 3 R1586
Block, terminal power 208/240V 3ph 50/60hz 4 R1586
Block, terminal power 380/220/415/240V 3ph 50hz 5 R1586
Harness, wiring 400/230V 3ph 50hz CE 1 R3940

2 Filter, line CE 1 R7690
Harness, filter to terminal block CE 1 R7809

3 Cable, strain relief 1 20043
Connector, electrical 1 R0048

4 Fuse, 4 amp (s/n’s HR) 2 R5756
Fuse, 3 amp SC3 (s/n’s HK) 2 R0032
Fuse, 3 amp KTKR3 (Canada only) 2 R0043
Fuse, 2 amp FNQR2 (480V only) 1 R5774
Fuse, 1 amp FNQR1 (480V only) 2 R5773

5 Holder, fuse 4 amp, KTKR3, FNQR2 & FNQR1 2 20442
Holder, fuse 3 amp SC3 2 20163
Rail, din 3” fuse option Export 4amp 1 R5123
Screw, sdrill 10-16 x 5/8 ZNP fuse option Export 2 15247

6 Fuse, 6.3 amp buss, CE 2 R8364
Holder,  6.3 amp, CE type HTB-3 6M 2 M3167
Plate, mounting fuse CE 1 R7698
Screw, sdrill 10-16 x 5/8 ZNP CE 4 15247



Harness and Panel Assembly
18 BCS-6     COS-6

6
5 4

1

2

3

10

12

14

13

11

9
8

7

10

16

17

19

15

21
20

18

    Note: Mounted underneath the bracket

Note:
Mounted
on the
front of
the bracket

       Note: Mounted
       behind the Timing
       Board

22

23

24

14

Alternate
 For CE
  Ovens
   Only



Harness and Panel Assembly

Ref. No. Description      Qty. Part No.

19 BCS-6     COS-6

1 Panel, electrical 60hz 1 R5580
Panel, electrical 50hz, CE  (HK, HR s/n’s) 1 R7707

2 Bracket, panel 2 R5579
3 Stud, weld #8-32 9 R2133
4 Bracket, bulb 1 R5583
5 Nut, weld 1/4-20 2 R3605
6 Bracket assy, P2 1 R5482
7 Controller assy, steam P2 (comprised of parts below) 1 R1443

Note: Mounted underneath the bracket below the relays
8 Channel, mounting, plastic 1 R1440
9 Bracket, mounting temp controller 1 R1442
10 Potentiometer, remote 1 18234
11 Spacer, nylon 4 18268
12 Controller, 8 pot hold 1 18744
13 Sensor, steam controller 1 R0022
14 Board, level control 1 R5708

Retrofit kit, level sensing (from UE board w/5 orange relays) 1 R5776
Relay, level control, CE 1 R7924

15 Relay, 220/240V ice cube 4 R2792
Note: Mounted on the front of the bracket

16 Timer, solid state (HK & HR s/n’s only) 2 R5305
Note: Mounted behind the Timing Board

17 Contactor, Hot Air K2 or Steam K3, 208/240V 2 18836
Contactor, Hot Air K2 or Steam K3, 480V 2 R6142
Conversion kit, mercury to mechanical (208V 3ph) 1 R10075
Conversion kit, mercury to mechanical (240V 3ph) 1 R10080

18 Capacitor, suppressor, Contactor K3 1 R0038
19 Timing board 1 R6402

Suppression kit, noise (update timing board) 1 R8338
Standoff, male nylon 4 R7381
Standoff, female nylon 4 R7382

20 Buzzer assy, w/resistor 1 R9498
21 Resistor only, buzzer assy 1 R8724
22 Block, terminal, power 50hz only 2 R1586
23 End stop, terminal block 50hz only 2 R1580
24 Bar assembly, jumper 50 hz only 1 R3944

Harness, wiring, 3ph hot air 1 R2852
Harness, wiring, 1ph hot air 1 R2855
Harness, wiring, 3ph steam 1 R2853
Harness, wiring, 1ph steam 1 R2856
Harness, wiring, 3ph supply 1 R2854
Harness, wiring, 1ph supply 1 R2857
Harness, wiring, 50/60hz (HK, HR s/n’s) 1 R5234
Harness, wiring, 50hz (HK, HR s/n’s) 1 R3940
Harness, wiring, (IM s/n’s only) 1 R7072
Miscellaneous Hardware:
Nut, hex #6-32 s/s 4 M1419
Nut, hex #8-32 s/s 11 21145
Screw, machine 8-32 x 2.75 4 R5582
Screw, tap 8-32 x 1 ZNPLT 2 18269
Screw, tap 8-32 x 3/8 ZNPLT 2 20785
Screw, machine 1/4-20 x 1-1/4 2 2116
Screw, tap 4-40 x 3/8 ZNPLT 8 6271
Spacer, nylon (IM s/n’s) 4 18268
Washer, flat #10 8 M1820
Washer, lock #10 9 R0726



Harness and Panel Assembly
20 BCS-6     COS-6

Components On Units Prior To 1996 Only

1 2 3

4 5 6

7



Harness and Panel Assembly
Components On Units Prior To 1996 Only

Ref. No. Description      Qty. Part No.

21 BCS-6     COS-6

1 Contactor, motor 208V K1 1 R0144
2 Contactor, motor 208/240V K1 1 R0139
3 Contactor, auxillary motor K1A 1 R2554
4 Protector, motor PKZM F2 (s/n’s HK) 1 R0261
5 Protector, motor PKZM F2 480V 1 R2128
6 Terminal block, 24 position 1 R2502
7 Pin connector, 10 pin 1 R2815

Pin connector, 11 pin 1 R2816



Thermostats
22 BCS-6     COS-6

P7

P1

P3

P4

F3

F6

2

3

4

6
7

1

5



Thermostats

Ref. No. Description      Qty. Part No.

23 BCS-6     COS-6

1 Bracket, thermostat mounting 1 R5584
2 Thermostat, cooling fan hi limit F7 (s/n’s HR) 1 R3662

Thermostat, cooling fan hi limit F7 (s/n’s HK) 1 R2039
3 Themostat, Too hot to steam P1 1 R2801
4 Thermostat, Steam pre-heat prioity P3 1 R0118
5 Thermostat, quench P4 1 R0122

Gasket, thermostat P4 1 R3755
6 Thermostat, Cooking hi limit 670 degrees F3 1 R1573

Thermostat, Cooking hi limit 700 degrees F3, CE 1 R7603
Grommet, thermostat 1 R5414

7 Thermostat, steam generator hi limit F6 1 R2630
8 Thermostat, stack hi limit F7 (s/n’s before 1996) 1 R2040

8Alternate for CE ovens       Pre 1996 Ovens6



Convection Motor Components
24   BCS-6     COS-6

14 15

16

17

18

19

20

21 22

24

23

25

26

28

29

30

2928

27

23

2220

181716

15

25

For Serial Numbers Before 7/13/95

For Serial Numbers After 7/13/95



Convection Motor Components
For Serial Numbers Before 7/13/95

Ref. No. Description      Qty. Part No.

25  BCS-6     COS-6

1 Motor, 208/240V, 3ph 1 R0092
Motor, 240V, 1ph 1 R0079
Heat slinger, motor 1 R3025

2 Label, direction of fan rotation 1 NLA
3 Nut, hex motor mounting 8 R0037

Nut, hex motor mounting 8 R0714
4 Washer, toothed lock 4 R0039

Washer, toothed lock 4 8532
5 Washer 4 R0231
6 Packing, motor shaft 1 R2328
7 Spacer 4 R1991
8 Washer, blower wheel 1 R0232
9 Washer, toothed lock, blower wheel 1 R0233
10 Screw, hex, blower wheel 1 R0034
11 Rope packing, greased 1 Assy R2328
12 Plate, insulation 1 Assy R2328
13 Blower wheel 1 R3699

Capacitor, motor start 6mfd 1 R2425
Cover, capacitor 1 R2012
Tie, cable 1 R2011
Bracket 1 R2010
Nut, 1/4-20 1 15882
Washer, lock 1 1265
Hardware kit, motor mounting 1 R3647

For Serial Numbers After 7/13/95
Ref. No. Description      Qty. Part No.

14 Motor, 1/3hp 115/230V 1ph 1 R4227
Motor, 480V 3ph 1 R4920

15 Spacer, motor 4 R5190
16 Nut, hex 5/16-18 s/s 4 R0714
17 Washer, lock 5/16 4 1798
18 Washer, flat 3/8 s/s 4 R2292
19 Plate, motor mount 1 R2349
20 Washer, split lock 3/8 s/s 4 M0229
21 Plate assy, stud mounting 1 R4417
22 Spacer, motor 2 R1991
23 Bolt, 3/8-16 x 3/4 hex 4 20559
24 Insulation, duraboard .5 1 R4482
25 Washer, seal, copper 4 R3491
26 Seal, motor shaft 1 R4244
27 Plate, shaft seal mounting 1 R3471
28 Washer, lock 1/4 split 4 M0417
29 Nut, hex jam 1/4-20 x 5/32 4 R2006
30 Wheel, blower small 1 R5082

Insulation, motor 2 R2122



Hot Air Elements, Baffle, Racks
26 BCS-6     COS-6

1 2

3

4

5 6



Hot Air Elements, Baffle, Racks

Ref. No. Description      Qty. Part No.

27  BCS-6     COS-6

1 Element assy, hot air 208V (6 ring assy) 1 R3652
Element assy, hot air 240V (6 ring assy) 1 R3653
Element assy, hot air 380/220V(6 ring assy) 1 R7193
Element assy, hot air 400230V CE (6 ring assy) 1 R7762
Element assy, hot air 480V (6 ring assy) 1 R7191
Bracket assy w/hardware, element 2 R6962

2 Pan holder, PH-5 1 R7557
Pan holder, PH-6 1 R7868
Spacer, rack guide 6 R1971

3 Wire rack 5 R1012
4 Grease filter 1 R3760
5 Baffle assy 1 R2099
6 Baffle assy, OCB only 1 R7320

Retrofit kit, baffle and grease filter 1 R8130



Steam Generator Components
28  BCS-6     COS-6

6

7

8

9

10

12

11

9
13

4

5

1

2

315

14

5



Steam Generator Components

Ref. No. Description      Qty. Part No.

29 BCS-6     COS-6

1 Steam generator assy 1 R2454
Insulation, steam generator 1 R2455

2 Boot, rubber drain 1 R2467
Clamp, drain boot large 1 R2487

3 Pump, drain 60hz 1 R2726
Pump, drain 50hz 1 R7563
O’ring, drain pump 1 R6870
Hose, pump outlet 7/8” ID (per foot) 1 R2927
Clamp, hose plumbing 7/8” 6 R0254

4 Hose, steam transfer 1-1/4” ID (per foot) 2 R2814
Clamp, plumbing 1-1/4” 4 R0082

5 Hose, pharmed, 3/8” ID (per foot) 7 R2812
Clamp, hose plumbing 3/8” 6 R0080

6 Probe assy, dual level sensing (used w/Warrick Board) 1 R6965
7 Probe only, level sensing 2 R5361
8 Plate, level sensing 1 R5343
9 Gasket, switch level 1 R1491
10 Probe, level sensing, “J” hook, 3 wire (used w/UE Board) 1 R3141
11 Plate, “J” hook probe 1 R2926
12 Probe only, “J” hook 1 R2843
13 Nut, hex 5/8-16 s/s 1 R5126

Wire, “J” hook probe 1 R4196
14 Element assy, steam 208V 60hz w/thermocouple 1 R7180

Element assy, steam 208V 50hz w/thermocouple 1 R7181
Element assy, steam 240V 60hz w/thermocouple 1 R7182
Element assy, steam 240V 50hz w/thermocouple 1 R7183
Element assy, steam 380/220V 50 hz w/thermocouple 1 R7186
Element assy, steam 400/230V 50hz CE w/thermocouple 1 R7761
Element assy, steam 480V 60hz w/thermocouple 1 R7184

15 Element assy, steam 208V 60hz 1 R2769
Element assy, steam 208V 50hz 1 R2768
Element assy, steam 240V 60hz 1 R2772
Element assy, steam 240V 50hz 1 R2771
Element assy, steam 380/220V 50hz 1 R7187
Element assy, steam 400/230V 50hz CE 1 R7723
Element assy, steam 480V 60hz 1 R4432



Plumbing Components
1

14

13

9

7

8

10

2

4

3

11

12

30   BCS-6     COS-6

17

15

16

19

20

18

23

25

27

26

22

24

21

24

24

6

5

28

30 29



Plumbing Components

Ref. No. Description      Qty. Part No.

31  BCS-6     COS-6

1 Valve assy, decalicifying (comprised of parts below) 1 R3155
2 Elbow, street 1/2 NPT 1 R1928
3 Valve, ball 1 R1142
4 Fitting, barb 3/8 x 1/2 1 R1198
5 Adapter, hose decalcifying 1 R2998

Gasket, decalcifying inlet 1 R3079
Handle, decalicifying valve 1 R2895
Cover, drain handle 1 R1325
Cap, decalicifying valve 1 R3011
Hose, decalicifying 3/8 ID (per foot) 2 R2812

6 Overpressure assy, steam (comprised of parts below) 1 R4891
7 Outlet assy, steam 1 R7581
8 Spring, pressure relief 1 R7575
9 Gasket, pressure relief 1 R2657
10 Cover, pressure relief 1 R7570

Nut, 1/4-20 thin w/nylon 1 R7732
11 Stack, quench 1 R2437

Hose, quench stack, 3/8” ID (per foot) 4 R2812
Clamp, plumbing 3/8” 6 R0080
Nozzle assy, quench (comprised of parts below) 2 R3643

12 Weldment, quench nozzle 1 R3642
13 Reducer, 1/2 NPT to 1/4 NPT 1 R3641
14 Elbow, 1/4 brass NPT 90 1 R3640
15 Nozzle, spray, male brass 1 R3637
16 Fitting, barb 3/8 x 1/2 1 R1198
17 Stack, quench drain 1 R2439
18 Gasket, cavity drain 1 R2868
19 Boot, drain, gray silicone 2” 1 R2202
20 Clamp, drain boot 1 R2207
21 Solenoid valve assy, triple 208/240V 1 R5079

Valve body, solenoid triple 1 R5077
Coil, solenoid valve 208/240V 3 R5075
Fitting, barbed 3/8 3 R5071

22 Solenoid valve assy, single 208/240V CE 1 R5078
Solenoid valve assy, dual 208/240V CE 1 R2522
Regulator assy, pressure (comprised of parts below) 1 R1036

23 Fitting, 3/4 hose, male 1 R7978
24 Washer, garden hose 3 R7750
25 Regulator, water 1 R1035
26 Coupling, 3/4G x 3/4G brass 1 R7813
27 Adapter, hose, US to BSP, CE 1 R8401

Plate, hose adapter, CE 1 R8716
28 Venturi assy (comprised of parts listed below) 1 R7050
29 Elbow assy, venturi 1 R1317
30 Fitting, straight 1-3/32 1 R0640

Washer, flat 13/16 1 R0729
Hose, steam transfer, green, 7/8” ID (per foot) 1 R8651



32  BCS-6     COS-6

Accessories

         Pressure
       Regulator

     R1036

1
4

3

2

5

7

8

9

12

11

13

15

16

19

18

17

25

26

24

28

29

30 31

30

31

20

21

22

6

10

14

23

27



33  BCS-6     COS-6

Accessories

Ref. No. Description      Qty. Part No.
1 Bottle, pressure spray 1 R0006

Repair kit, spray bottle (nozzle repair only) 1 R6332
2 Leg set, 4” s/s w/feet 1 R3109
3 Leg set, 6” s/s w/feet 1 R3110

Leg set, 6” s/s, seizmic 1 33196
4 Leg set, 25” s/s w/feet 1 R2899

Leg set, stands 1 R5455
Leg set, stands, seizmic 1 R5456

5 Caster kit, 5” 2 locking/2 non-locking 1 R3112
Caster kit, stands ACS-12 1 R8161
Caster kit, stands ACS-18 & ACS-31 1 R5454

6 Installation kit, start up (comprised of parts below) 1 R9064
7 Clamp, hose 1 R2207
8 Tee, copper 1 R6884
9 Reducer, 2 x 1.5 1 R6885

Adapter, copper 1-1/2 1 R6886
Vent, drain 1 R1033

10 Hose, spray and nozzle assy 12’ (comprised of parts below) 1 R9065
Hose, spray and nozzle assy 8’ (comprised of parts below) 1 R9051

11 Nozzle, spray 1 R0470
12 “Y” fitting 1 R0376
13 Hose, 8’ w/fittings 1 R0469

Hose, 12’ w/fittings 1 R1063
14 Hook assy, hose&nozzle (comprised of parts below) 1 R5429
15 Hook, hose 1 R5392
16 Screw, machine 1/4-20 x 3/4 PH 4 R0155
17 Washer, flat s/s #10 4 R0732
18 Washer, lock 1/4 split 4 M0417
19 Nut, hex 1/4-20 s/s 4 M0231
20 Stand, ACS-12 (s/n’s IM) 1 R7648
21 Stand, ACS-18 1 R5450
22 Stand, ACS-31 1 R5449
23 Funnel assy, deliming (comprised of parts below) 1 R3012
24 Fitting, swivel decalcifying 1 R2999
25 Funnel, decalcifying 1 R3000
26 Tube, 3/8 ID 1 R7886
27 Deliming bottle assembly (comprised of parts below) 1 R9601
28 Hand pump assy 1 R8860
29 Bottle, deliming 1 R8861
30 Clamp, hose 2 R8875
31 Fitting, male hose, barbed 2 R8084

Stacking kit, Combi on DFG 1 R3128
Vent kit, stacking (on another 6 series oven) 1 R3074
Vent kit, stacking (with other models) 1 R3077
Vent kit, stacking, copper  (OCB) 1 R8516
Side shield, SS-6 w/hardware 1 R9047



Body Back & Bottom Options

Ref. No. Description      Qty. Part No.

34  BCS-6     COS-6

1 Body bottom, single, top or bottom section 1 R7654
2 Panel, access body bottom 1 R7653
3 Body back, ALCT 1 R2553

Body back, s/s 1 R7375
Screw, sdrill 10-16 x 5/8 ZNP, body back mounting 14 15247

4 Panel, access body back ALCT 1 R7659
Panel, access body back ALCT CE 1 R7925
Panel, access body back s/s 1 R7660
Panel, access body back s/s CE 1 R7926

5 Cover, thermostat access panel, ALCT 1 R3161
Cover, thermostat access panel, s/s 1 R5356

6 Shield, fan ALCT 1 R5312
Shield, fan s/s 1 R5384

7 Fan, 4” axial, 230V 1 M2212
8 Guard, 4” axial fan 1 M0571

3

7 8

6
5

4

2

1


